






Region of the Great Bend of the Wabash River Watershed Management Plan 10 May 2011 
 

Wabash River Enhancement Corporation  Page 78 
ARN #305-9-54 

 
Figure 40. Land converted to urban uses (1992 to 2006) within the Region of the 
Great Bend of the Wabash River watershed.  
Data used to create this map are detailed in Appendix A. 
 
2.10 Population Trends 
As the land use discussion details above, the Region of the Great Bend of the Wabash River 
watershed supports an amalgam of sparsely and densely populated areas. Tracking 
population changes within a watershed is a bit difficult as watershed boundaries rarely align 
with the boundaries (township, census tract, county) used to report populations. Reported 
[...]
Jordan Creek (26%) and CSO (12%) drainage areas are the parts of campus (38%) which 
directly impact the Wabash River.  The Jordan Creek watershed is only 14% impervious but, 
the CSO drainage area is 72% impervious. Consequently, recommended stormwater 
management strategies are significantly different in each area.  For instance, the density of 
the CSO area suggests interception and treatment of roof runoff would have the greatest 
impact. The rest of campus (62%) drains into Harrison Pond which does not drain, overland, 
into the Wabash River. Rather, drainage to Harrison Pond reaches the Wabash River as 
groundwater. 
 
The recently finished campus master plan calls for additional development around the edges 
of campus and redevelopment within the existing campus structure. With this in mind, it is 
necessary to address impervious surfaces which cover 46% of campus and their associated 
stormwater concerns as development and redevelopment occurs. The new master plan 
focuses development and redevelopment within the existing development footprint of the 
university in order to preserve the edges, particularly the highly pervious land west of 
campus which contains the university’s well fields.  Since the areas identified for future 
development on campus exclude the Jordan Creek and the airport watersheds, the future 
development areas actually average about 62% impervious.  This area drains to Harrison 
Pond and the West Lafayette combined sewers. 
 
As part of stormwater plan development, the following occurred: 

 Review of existing stormwater conditions on campus including identification of 
problem and opportunity areas. 

 Evaluation of historic rainfall on and around campus. 
 Analysis of runoff and pollutant loads within the three runoff areas. 
 Identification of opportunities for stormwater improvements. 
 Evaluation of constraints created by the campus landscape and existing 

infrastructure. 
 Development of a prioritized project list including cost concepts. 

 
Findings suggest that addressing small, frequent storm events will provide the most 
effective treatment of stormwater on Purdue’s campus. Over 93% of storm events at 
Purdue result in less than one inch of precipitation (Meliora Environmental Design, 2009). 
Additionally, addressing streets and sidewalks, which collectively comprise the majority of 
impervious area on campus, and parking lots, which will be included in campus development 
and redevelopment plans, offer opportunities to reduce Purdue’s stormwater impact on the 
Wabash River. Recommendations are as follows: 

 Design for small, frequent rainfall events. 
 Create a sustainable approach which is a systems approach. 
 Create a resilient stormwater system by decentralizing infrastructure. 
 Manage stormwater where it falls. 
 Review all future projects for stormwater opportunities. 

 
The following list of potential projects was generated as part of this analysis. They are listed 
below by drainage. These projects should be considered as potential and their listing herein 



Region of the Great Bend of the Wabash River Watershed Management Plan 10 May 2011 
 

Wabash River Enhancement Corporation  Page 96 
ARN #305-9-54 

does not suggest an endorsement or schedule for their completion. Some practices are 
already in progress of installation. 

Outlets to Harrison Pond. 
 Incorporate stormwater capture techniques into the Mackey Arena Redevelopment 

Project including bioswale and tree trench use in parking lots for Mackey Arena and 
Ross-Ade Stadium; infiltration bed construction under practice fields; and capture of 
roof runoff from Mollenkopf Athletic Center. 

 Install an infiltration bed under the band practice field, install tree trenches along 
Third Street and a cistern to capture chiller discharge from field irrigation well 
houses. 

 Downspout disconnection and rain garden and tree trench installation at Hilltop 
Apartments. 

 Bioswale, cistern, and rain garden installation at the Recreational Sports Center. 
 Tree trench, bioswale, rain garden, and pervious pavement installation at the 

Agricultural Mall. 
 Rain garden installation at the Rush Crossing. 
 Depression of the road island and installation of rain gardens and formal plantings at 

State and Grant streets. 
 Rain garden and storm water infiltration at the Mathematical Sciences Building. 
 Construct wetland treatment areas adjacent to Harrison Pond. 
 Bioswale or vegetative filter and permanent water treatment unit at the coal storage 

area for Wade Power Plant. 
 
Outlets to Jordan Creek and drains to Wabash River. 
 Conversion of non-essential greens and fairways to different vegetated cover types; 

creation of native buffer along open water courses, seeps, and wetlands; and 
establishment of pretreatment for wash-down and parking lots with wetland 
treatment prior to runoff discharging to the Jordan Creek; and streambank 
restoration of Jordan Creek. 

 Incorporate a stormwater streetscape such as tree trenches, bump-out, pervious 
pavement, and infiltration beds at Tower Acres. 

 Rain garden and tree trench installation in Tower Acres parking lot. 
 Install native planting along stream channels and drainage ditches along Stadium 

Drive at Pickett Park. 
 Restore pool riffle sequences, the streambank of Jordan Creek, and floodplain areas 

in Pickett Park. 
 Infiltration trench and tree trench installation at intramural fields. 
 
Outlets to West Lafayette combined sewer overflow and drains to Wabash River. 
 Rain garden installation at Windsor Halls parking lot. 
 Tree trench, bioswale, rain garden, and pervious pavement installation at the 

Agricultural Mall. 
 Depression of the road island and installation of rain gardens and formal plantings at 

State and Grant streets. 
 Tree trench, porous sidewalk, and porous pavement installation within The Island. 
 Rain garden installation within the Armstrong Hall bump-out along Stadium Avenue. 
 Tree trench, flow-through planter box, and cistern installation at Stadium Mall. 

 
Additionally, the stormwater plan creates the following policies: 

 All development or redevelopment projects disturbing over 1,000 square feet should 
capture all stormwater runoff and manage a one inch rain on site. 

 Campus improvements to landscaping or hardscape disturbing over 1,000 square 
feet should meet the same requirements. 



Region of the Great Bend of the Wabash River Watershed Management Plan 10 May 2011 
 

Wabash River Enhancement Corporation  Page 97 
ARN #305-9-54 

 Where runoff cannot be captured on-site, stormwater should be addressed to 
improve the quality of runoff before it reaches surface waters. 

 Opportunities to reduce impervious surface coverage or change land coverage from 
hardscape or lawns to plantings or infiltration areas are encouraged. 

 When stormwater management cannot be addressed on site, mitigation of this 
stormwater impact should occur in another area of campus which drains to the same 
surface waterbody. 

 
2.11.12 City of West Lafayette Strategic Plan 
In 2010, the City of West Lafayette completed an update to their strategic plan. As part of 
this effort, the following economic development projects were identified: 

 Create a Village/Levee Master Plan focusing on mixed-use development and 
redevelopment of the Village and Levee districts of West Lafayette. 

 Continue and enhance the marketing campaign to recruit retail to West Lafayette. 
 Consider alternative grocery store models to Trader Joe’s. 
 Promote mixed-use office development that could accommodate medical uses. 
 Consider a retail incentive package. 
 Create an economic development focused Corridor Master Plan for Sagamore West. 
 Develop a multi-cultural retail incubator. 
 Develop an annual Capital Improvements Plan. 
 Continue to implement pedestrian and bike improvements throughout the city. 
 Deploy procedures for neighborhoods requesting traffic calming. 
 Continue to implement the wayfinding program. 
 Feature the Morton Community Center and Library within the Village/Levee Master 

Plan. 
 Continue sustainable practices when planning and implementing city projects. 
 Conduct a joint development effort to maximize land use options in the island. 
 Create an Art in Public Places site map and implementation strategy. 
 Continue to support the efforts of the City Parks Department and Wabash River 

Enhancement Corporation to enhance the public amenities along the Wabash River. 
 Continue creative partnerships with school systems. 
 Develop improvements to gateways to the community. 
 Partner with West Lafayette Community Schools Corporation for creative 

redevelopment of the Burtsfield Site. 
 Continue pursuit of fiber to the home/fiber of the premise throughout West 

Lafayette. 
 Create a Council of Neighborhood Presidents. 
 Implement an incentive program for landlords. 
 Create a short-term task force between Purdue, students, and the city to evaluate 

off-campus housing information and procedures. 
 Explore incentives for converting rental housing to owner occupancy. 
 Develop infill housing concept plans on key sites in the city. 
 Join the International Town and Gown Association. 
 Host State of the City summit annually. 
 Create a city Facebook and Twitter account. 
 Consider ongoing online meetings in the future. 
 Develop a volunteer recognition program. 

 
Many of these action items do not fall within the purview of the watershed management 
plan; however, all of the above actions should be considered during development of the 
plan.  
 
  



Region of the Great Bend of the Wabash River Watershed Management Plan 10 May 2011 
 

Wabash River Enhancement Corporation  Page 98 
ARN #305-9-54 

2.11.13 City of West Lafayette Combined Sewer Overflow Long-term Control Plan 
In 1993, the City of West Lafayette began a nine-part, 20-year plan to reduce combined 
sewer overflows and comply with federal regulations related to the Clean Water Act. Over 
the last 10 years, a number of major improvements have been made, including: 

 An $18 million upgrade to the wastewater treatment plant that included ammonia 
removal and de-chlorination.  

 Completion of the $2.2 million foundation drain disconnect program in the BarBarry 
neighborhood (1999). 

 Construction of the $2.3 million North River Road lift station (1999). 
 The $1.9 million rehabilitation of the Happy Hollow interceptor (2001). 
 Construction of the $5.9 million wet weather treatment facility to significantly reduce 

CSO impacts on the Wabash River (2003). 
 

The city is moving forward on the final components of the 20-year plan. The western 
sanitary interceptor will remove a portion of sanitary flows out of the combined storm and 
sanitary system, reducing the number of CSOs and the strength of the wastewater in a CSO 
overflow event. It will also result in the elimination of three lift stations.  
 
2.11.14 City of Lafayette Combined Sewer Overflow Long-term Control Plan 
The City of Lafayette’s wastewater treatment plant services 18,000 acres or 28.1 square 
miles. Lafayette maintains 436.4 miles of combined and sanitary sewers (Figure 18). Recent 
expansion of the wastewater treatment plant from an average annual capacity of 16 MGD 
(million gallons per day) to 26 MGD and a peak capacity of 28 MGD to 52 MGD during wet 
weather events occurred in 2004. The improvements included the following: 

 New influent pump station; 
 New fine screening, grit removal, and scum concentration facilities; 
 Five new primary clarifiers; 
 Two new aeration tanks; 
 New process blowers; 
 Four new final clarifiers and rehabilitation of the six existing clarifiers; 
 New effluent pump station; 
 New disinfection facilities and modified chlorine contact tank; 
 Two new anaerobic sludge digester and rehabilitation of two existing digesters; and 
 Standby power. 

 
Plans were enacted in 2004 to implement nine minimum controls as detailed in the CSO 
operational plan; modify the collection system and CSOs to eliminate six lift stations and 
one CSO discharge; and expand the wastewater treatment plant. Since the plan was 
enacted, reconstruction on the south side of the city occurred resulting in the creation of a 
new interceptor, new lift station, and new force mains; removal of the Romney Road lift 
station; and closure of CSO outfall 017. Additionally, reduction in storm water flow to the 
Shamrock Park CSO outfall occurred resulting in the permanent closure of CSO outfall 008; 
while smaller pumping station elimination efforts focused on South 18th Street sewer, 
Twyckenham Boulevard extension, and Rome Drive.  

 
Additional progress is on-going to remediate some of the CSO issues. Slyder (2009) details 
recent updates to the Lafayette system which included digging a 2,300-foot long, 10-foot 
diameter tunnel under 2nd Street. The completed tunnel holds up to 1.2 million gallons of 
combined sewage and stormwater and connects to the Pearl River lift station at 1st and 
Walnut streets. This project eliminates 30 percent of the city’s overflow volume and cost 
approximately $27 million to complete. 
 



Region of the Great Bend of the Wabash River Watershed Management Plan 10 May 2011 
 

Wabash River Enhancement Corporation  Page 99 
ARN #305-9-54 

The following improvements (Figure 49) are planned as part of Phase I and Phase II of the 
City of Lafayette’s CSO Long-term Control Plan: 

 Eliminate the parking lot lift station. 
 Separate the sewer in the Earl Avenue area. 
 Install a 48-inch parallel interceptor along Durkee’s Run. 
 Extend the storage and conveyance tunnel from North Street to the Cincinnati Street 

CSO. 
 Install a 36-inch throttle pipe at CSO 010 and a 24-ince throttle pipe at CSO 015. 
 Install a 96-inch conveyance sewer along the railroad corridor. 
 Install at 5.9 MG combined stormwater storage facility near CSO 001 resulting in 

closure of CSO 002. 
 Expand wet-weather storage at the Pearl River Lift Station for wet weather control. 
 Install a 5.3 MG combined sewer overflow storage facility at CSO 006. 
 Install a 72-inch conveyance sewer from CSO 007 to CSO 006 storage facility. 
 Install a 119 MGD high-rate treatment facility near CSO 009. 
 Install a 60-infh force main from the Pearl River Lift Station to the wastewater 

treatment plant. 
 Implement a post-construction water quality monitoring program following 

completion of phase I (elimination of parking lot lift station) and phase II (all other 
practices). 

 




